
KIP 5000 
Parts Manual 

Version 1.0 
 



Assembly Location 1

Ver. 1.0  Jul. 2006 1

1

2

3

6

4

5

7

5



Item #     Part Number Description Type Qty SC
1 9604490021 Fuser Assy (120V) 1 D
2 Z096590010 UI Assy 1 D
3 PPE5000E-C IPS 915 Z096690010 1 C
3a PPEHDSEAGATE Hard Drive Hetis 915 1 C
3a PPE512RAMDDR Memory Hetis 915 1 C
3a IPS5000-NOIF-C IPS - no interface 915 Hetis 915 1 C
3a PPEKSERIAL IF PCB KIP 5000 1 C
3a PPEPS915 Power Supply Hetis 915 1 C
4 6601300430 Cutter 1 B
5 MACH6000DR Roll Deck Z091390010 2 D
6 9604890010 Feeder Assy 1 D
7 9605190020 Tr Corona Assy 1 C



Assembly Location 2

Ver. 1.0  Jul. 2006 2

4

5

1

2

3



Item #     Part Number Description Type Qty SC
1 9606990010 LED Head Assy (XLH-9730)600DPI 1 C
2 9605190011 Image Corona Assy 1 C
3 SUP6000-101 Photoconductive Drum 9601700170 1 B
4 9604680010 Hopper Assy 1 C
5 Z094690010 Developer Assy 1 C



Upper Frame Assy 1
Ver. 1.0  Jul. 2006 3

1

210
9

14

14

14

14

16

4

12

18
19

16

20

21 22

15

15

14

11

14

14
14 9

10

16

16

3

8

7

14

13

6

5

17

6

5

17

8

16
A 

A 

16

22
16

22

16

22



Item #     Part Number Description Type Qty SC
1 9603100930 Movable Frame 1 D
2 9603120030 Movable Plate(L) Assy 1 D
3 9603120040 Movable Plate(R) Assy 1 D
4 9603100180 Holder,Cover 1 D
5 9603100170 Duct 2 D
6 9000470120 Sirocco Fan E0515H24B7AZ-13 2 C
7 9000450336 Bushing SB-4025 1 D
8 6606400570 Earth Lead 1 SRA-51T-4 L=100 2 D
9 6601120050 Shaft Plate 2 D
10 9000790014 Oilless Metal F8×12×6,TYPE2 2 D
11 9603100960 Fixing Plate 1 D
12 9601101910 Bracket,Lamp 1 D
13 9000420038 Locking Card Spacer KGLS-6S 4 D
14 6908201099 Bind.Head Screw M4×6,Fe+Z 19 D
15 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
16 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 16 D
17 6908201105 Bind.Head Screw M4×20,Fe+Z 4 D
18 9603100740 Support Plate 1 D
19 9603100750 Support Shaft 1 D
20 9603100770 Spring 1 D
21 6807033310 Retaining Ring-E E7,Ni 1 D
22 9603101040 Earth Plate 4 4 D



Upper Frame Assy 2

Ver. 1.0  Jul. 2006 4

6
43

43

34

1

43

43
43

43

43
42

44

43 43
5

50
49

28

29

46

29
30

38

38

27

38
33

43

11

43

40

43

8

41

1043

43
43

45
48

47

43

40

9

9
43

43

3231 39

43

25

26

4

43

29

42

37
13

16

17

18

12

14

15
43

43

43

43

23

37

29

43

39

3

2
35

43

7

43

18 18

36

36
36

36

36
19

19
18

20
21

22

36

24

45

47

48

A 

A 

B 

B 

51



Item #     Part Number Description Type Qty SC
1 9603100620 Cover Plate(L) 1 D
2 9603100150 Cover,Bracket2(R) 1 D
3 9603100140 Cover,Bracket2(L) 1 D
4 9603100110 Indication Panel,Bracket 1 D
5 9603100630 Cover Plate(R) 1 D
6 9603100400 Corner Bracket 1 D
7 9603100190 Bracket,Moter 1 D
8 9000380072 DC Motor DU2422-1 1 D
9 9603100230 Holder,Switch 2 D
10 9600400210 Base Plate(L) 1 D
11 9600400220 Base Plate(R) 1 D
12 9603100210 Sensor,Bracket 1 D
13 9000100811 Photointerrupter GP1A73AJ000F 1 C
14 9603100200 Shaft,Deve 1 D
15 9603100130 Holding Plate(R) 1 D
16 9603100600 Actuator 1 D
17 6601101770 Bracket(2) 1 D
18 9000790016 Oilless Metal 10*18*7 TYPE 2 4 D
19 6601100100 Cam 2 D
20 6601120100 Bracket(1) 1 D
21 6605700170 Spur Gear,25T 1 C
22 6601101310 Coupling 1 D
23 6601100570 Collar 1 D
24 6601100580 Shaft 1 D
25 6601300590 PCB Bracket(R) 1 D
26 6601300600 PCB Bracket(L) 1 D
27 9603100360 Stopper(R) 1 D
28 9603100260 Shaft(R1) 1 D
29 9603100480 Collar 1 4 D
30 6601101000 Lever 1 D
31 6601100080 Holder 1 D
32 9603100370 Holder,Plate 1 D
33 6601100980 Link Pin 1 D
34 9603100120 Holding Plate(L) 1 D
35 9603100350 Stopper(L) 1 D
36 6807033311 Retaining Ring-E E8,Ni 7 D



Item #     Part Number Description Type Qty SC
37 9000750020 Parallel Pin φ3×15,SUS303 3 D
38 6807033308 Retaining Ring-E E5,Ni 3 D
39 6807033310 Retaining Ring-E E7,Ni 2 D
40 6908203080 Bind.Head Screw M3×14,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
41 6915203082 Pan Head Screw,W/SW FW M3×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
42 6908201100 Bind.Head Screw M4×8,Fe+Z 4 D
43 6908201099 Bind.Head Screw M4×6,Fe+Z 39 D
44 9000730026 CRS.Hex.Head Bolt,W/SW FW M6×15,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
45 9000310068 Micro Switch V-162-1C25(10E) 2 D
46 9000730128 Triple Hex Screw M4×6,Fe+Z 1 D
47 9601101440 Actuator 2 D
48 9601101430 Plate,Nut 2 D
49 9603100830 Earth Plate 3 1 D
50 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 1 D
51 9600400050 Panel(Indication) 1 D



Upper Frame Assy 3

Ver. 1.0  Jul. 2006 

1 2
3

4

5
78

9

10

11

12

6

13

14

15
16

17

18

19

20

21

22

23

24

25

26

27

28

29
30

31 32

33

34

35

57

36

36
58

37

38

38

38

38
39

39

41

41

42

42

42

44
43

  

46

46

47

47

47

47

48

40

49

5252

52

52

51

51

51

50

51

53

45

53
53

53

53

51

53 53

53

53

54

53

53

54

55

56

54

46

21



Item #     Part Number Description Type Qty SC
1 9603100550 Plate,Drive 1 D
2 6601600160 Belt Timing 1 C
3 9605700120 161T Pulley 1 C
4 9605700330 51T Gear 1 C
5 9603100450 Shaft,Drive 1 D
6 9603100480 Collar 1 1 D
7 9605700320 40Ｔ Gear R 1 C
8 9605700110 24T Gear 1 C
9 9605720050 27/32T Gear Assy 1 C
10 9603100560 Arm,Idler 1 D
11 9603100470 Shaft,Idler 1 D
12 9605700310 40T Gear L 1 C
13 9603100490 Collar 2 1 D
14 9603100510 Holding Plate(2) 1 D
15 9605700300 35T Gear 1 C
16 9603100440 Shaft 1 D
17 6601600030 Roller(1) 1 C
18 9603120090 Tension Plate(1) 1 D
19 6601600230 Leaf Spring 1 D
20 9603100270 Shaft(L1) 1 D
21 9000450215 Edge Saddle EDS-2 3 D
22 9603100410 Belt Timing 1 C
23 9603100530 Collar 1 D
24 9605700090 40T Pulley 1 C
25 3001000050 Bracket,Pulley 1 D
26 9603120060 Plate,Moter Assy 1 D
27 9000380086 Motor KH56KM2-U075 1 C
28 9603100420 Nut Plate 2 D
29 9000450170 Open/Close Bushing OCB-875 1 D
30 6601620060 Shaft Plate(1) Assy 1 D
31 6601600180 Joint 1 D
32 9606400360 Bias Socket Assy 1 D
33 9605700171 30T Gear 1 C
34 9606400340 HV Socket Assy 1 D
35 9603100320 Bracket(1) 1 D
36 9000780083 Ball Bearing 15*32*9NR 2 D



Item #     Part Number Description Type Qty SC
37 9000780022 Ball Bearing 10*22*6NR 1 D
38 9000780029 Ball Bearing 8*16*5NR 4 D
39 9000780002 Ball Bearing 6*12*4 2 D
40 9000800163 Parallel Key 1 D
41 6951421517 Set Screw,W.Point M5×8,Fe+BK 2 D
42 6813032318 Retaining Ring-C,S C15,BK 3 D
43 9603120120 24/118 T Pully Assy 1 C
44 6951421509 Set Screw,W.Point M4×6,Fe+BK 1 D
45 6947203356 CRS.Hex.Head Bolt,W/SW FW M6×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
46 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 3 D
47 6947203325 CRS.Hex.Head Bolt,W/SW FW M4×14,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 7 D
48 6817114052 Parallel Pin φ3×12,SUS303 1 D
49 6817114053 Parallel Pin φ3×14,SUS303 2 D
50 6807033308 Retaining Ring-E E5,Ni 1 D
51 6807033310 Retaining Ring-E E7,Ni 5 D
52 6807033311 Retaining Ring-E E8,Ni 4 D
53 6908201099 Bind.Head Screw M4×6,Fe+Z 18 D
54 6908201100 Bind.Head Screw M4×8,Fe+Z 5 D
55 9600640037 Cleaning Bias Socket Assy 1 D
56 9603100330 Bracket(2) 1 D
57 9603100760 Film 1 D
58 9000820055 Thrust Washer φ15.1×φ22×0.2,BS AR D



Upper Frame Assy 4
Ver. 1.0  Jul. 2006 (U) 6

36
42

40 37

41

41

41

41
44

41

41

41

50

4

23 5

4

41

46

49

48

47
47

39

41

49

44
41

43

17
41

41

41
41

41

42

13

14

41

41

22

19

20

18

16

21

41

41

18

16

14

43

38 12

35

1

41
43

44

44

33

29

3

41

30

30a

30a

30b

32

32

2

8
40

12

11

43

7 9

6

41

41

43

10

45

41

44

41

44

15
17

31

31

41
43

33
34

29

A 

A 

A 

B 

B 

B 

C 

E 

E 

F 

F 

C 

D 

D 

30

30b

44

46

5

23

23

28

26
27

25

26
27

24

26
27

44

44

44

44

44

52

51

51

51

51

51

53

44



Item #     Part Number Description Type Qty SC
1 9603100040 Upper Frame (2) 1 D
2 9603100030 Flame,Top(1) Assy 1 D
3 9603100250 Holder,PCB 1 D
4 9603100160 Paper,Plate U1 1 D
5 9603100381 Paper Guide 2 D
6 9603120050 Holder Assy 1 D
7 9603100310 Rail Bracket(R) 1 D
8 9603100090 Side Plate(R) 1 D
9 9000310068 Micro Switch V-162-1C25(10E) 1 D
10 9603100290 MS Bracket 1 D
11 9000450215 Edge Saddle EDS-2 1 D
12 9603100080 Shaft 2 D
13 6601100330 Lever R 1 D
14 9601100010 Guide 2 D
15 9000450336 Bushing SB-4025 1 D
16 6601100740 Positioning Plate 2 D
17 6601100430 Fixing Shaft R 2 D
18 6601100090 Side Plate 2 D
19 6601100590 Guide(R1) 1 D
20 6601100600 Guide(R2) 1 D
21 9603100670 Paperplate Bracket U1(L) 1 D
22 9603100680 Paperplate Bracket U1(R) 1 D
23 6601100010 CR Holder 7 D
24 3101301260 Spring 4 D
25 3101301270 Spring 2 D
26 6601100210 Shaft Counter Roller 7 D
27 6601120260 Counter Roller 14 C
28 6601101610 Spring B 1 C
29 9603100390 Spacer 2 D
30 1710310650 Magnet Catch 2 D
31 6601301300 Handle 2 D
32 9603100240 Holder,Handle 2 D
33 6601100420 Fixing Shaft L 2 D
34 6601100060 Guide(L) 1 D
35 9603100300 Rail Bracket(L1) 1 D
36 6601100340 Lever L 1 D



Item #     Part Number Description Type Qty SC
37 9603100340 Rail Bracket(L2) 1 D
38 9603100100 Side Plate(L) 1 D
39 6908205076 Bind.Head Screw M3×6,Fe+ZB 2 D
40 6947203325 CRS.Hex.Head Bolt,W/SW FW M4×14,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
41 6908201099 Bind.Head Screw M4×6,Fe+Z 50 D
42 6807033308 Retaining Ring-E E5,Ni 2 D
43 9000730026 CRS.Hex.Head Bolt,W/SW FW M6×15,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
44 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 18 D
45 6908203080 Bind.Head Screw M3×14,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
46 9000730132 Bind.Head Screw M4×4,Fe+Z 4 D
47 9000100667 Photointerrupter GP2A25J0000F 2 C
48 6601100150 Sensor Bracket 1 D
49 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
50 9603100800 Sponge 1 D
51 9601101690 Earth Plate 2 5 D
52 9603100840 Beam 1 D
53 9000450460 Locking Wire Saddle LWS-0511Z 5 D



Lower Frame Assy 1

Ver. 1.0  Jul. 2006 7

1

4
4

2

6
5

56

45

50

46

46

50

49

49
4949

50

50

51

13

14

12

49
15 50

50

28
13

13

31
54

2729

12
16

29

50
50

50

50

50

23

26

23

24

24
12

12

12

51

50

19

22

15

50

49

49

49

49
12

50

49

49

49
49 34

41

38
39

49

49

45

8

4

3

1

7

5

53

12

43 44
2248

50

50

53 50

50

50

52

50

50

51

5149 49
34

38 39
40

40
41

42

52

12

22
36

37
35

33

33

50

50

49

12
22

12

43
33

33

44
36

35
37

22

32

50

55

50

50

56

48

50

50

40

40

44

51

6
51

32

20

18

21

54
12

16

17

47

10
25

47
55

8

9

7

50

50

50

22
12

50
51

50

50

51

17

11

29

49

50 30



Item #     Part Number Description Type Qty SC
1 9601100730 Guide,Harness(L) 2 D
2 9601101140 Shaft(L2) 1 D
3 9601101130 Shaft(R2) 1 D
4 9603100480 Collar 4 D
5 9601100660 Hook 2 C
6 9601100010 Guide 2 D
7 9601100650 Spring Hold(L) 2 D
8 9601100580 Spring 2 C
9 9605700020 40T Gear 1 C
10 9000380086 Motor KH56KM2-U075 1 C
11 9601600010 Bracket,Motor 1 D
12 9000780029 Ball Bearing 8*16*5NR 12 D
13 4201600140 30T Pulley 3 C
14 9601600060 Belt 1 B
15 3506700010 Electromagnetic Clutch BJ-3.5-E07A 2 D
16 4112-66 50T Gear 2 D
17 9601600090 Shaft,Drive(4) 2 D
18 9605700030 18/56 Gear 1 C
19 6605700230 26/50 Gear 1 C
20 9601600070 Shaft,Drive(1) 1 D
21 9601600080 Shaft,Drive(3) 1 D
22 3101300760 30T Gear 6 C
23 9601600160 Shaft,Idler(16) 3 D
24 3101400140 30T Gear 3 C
25 6908201100 Bind.Head Screw M4×8,Fe+Z 1 D
26 9601600040 Bracket,Drive(3) 4 D
27 9601600130 Shaft,Idler(2) 1 D
28 9601600120 Shaft,Idler(1) 2 D
29 6601600030 Roller(1) 3 D
30 9601120150 Pulley Bracket Assy 2 C
31 9601600020 Bracket,Drive(1) 1 D
32 9601620010 Bracket,Drive(2)Assy 1 D
33 9000790022 Oilless Bearing F8×11(15×2)×6,TYPE3 4 D
34 9601600050 Bracket,Swing(1) 2 D
35 9601300570 Shaft,Idler(14) 2 D
36 9601600110 Shaft,Drive(6) 2 D



Item #     Part Number Description Type Qty SC
37 3505700130 20T Gear 2 C
38 5701000920 Spring A 2 C
39 9601600140 Shaft,Idler(10) 2 D
40 9000780041 Ball Bearing 6*13*5F 4 D
41 4201600040 Pitch Circle 2 C
42 4201600050 30T Gear 2 C
43 9601600100 Shaft,Drive(5) 2 D
44 4112-72 Pitch Circle 2 D
45 9000820016 Thrust Washer φ10.1×φ16×0.5,BS 2 D
46 9601101370 Pin 4 D
47 6951421509 Set Screw,W.Point M4×6,Fe+BK 2 D
48 9000730026 CRS.Hex.Head Bolt,W/SW FW M6×15,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
49 6908201099 Bind.Head Screw M4×6,Fe+Z 32 D
50 6807033310 Retaining Ring-E E7,Ni 40 D
51 6817114053 Parallel Pin φ3×14,SUS303 8 D
52 6807033308 Retaining Ring-E E5,Ni 2 D
53 6807033306 Retaining Ring-E E3,Ni 2 D
54 6817114032 Parallel Pin φ2×14,SUS303 2 D
55 6807033312 Retaining Ring-E E9,Ni 2 D
56 9000450375 Snap Band SKB-131PW 6 D



Lower Frame Assy 2

Ver. 1.0  Jul. 2006 (U) 8

19 15

16

11

2

3

15

16
24

24

24

24

24

24

24

19

18
18

18

22 18
1

19

1921

1

A 

A 

B 
B 

24

24

24 14

24

24

4

18

18

18

18

18
22

22

56

8

9
18

24

24

24

23

23

10

18

17
24

7

5

17

13

12

20

2
3

21

28

27

26

26

27
27 26

27

26
27

27

26

25



Item #     Part Number Description Type Qty SC
1 9601100410 Cover Plate 2 D
2 9601100220 Duct(1) 2 D
3 1116200010 Fan Motor Assy D12F24PLMC14 2 C
4 9601100240 Duct(3) 1 D
5 9601100420 Accuride Slide 2 B
6 9601100740 Rail Bracket(R) 1 D
7 9601100750 Rail Bracket(L) 1 D
8 9601100460 Duct Plate 1 D
9 9601100470 Duct 1 D
10 9601100700 Packing 1 D
11 9000450290 Edge Saddle EDS-3 2 D
12 9000470127 Sirocco Fan SCBD24H4-993 1 C
13 9601100440 Funel 1 D
14 9601100430 Filter 1 D
15 Z090980020 Air Filter Kit ( contains all required filters ) 9601100670 B
16 9601100230 Duct(2) 2 D
17 6905203100 Flush Head Screw M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
18 6908201100 Bind.Head Screw M4×8,Fe+Z 19 D
19 9000730127 Triple Hex Screw M5×8,Fe+Z 12 D
20 6908203102 Bind.Head Screw M4×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
21 6908203106 Bind.Head Screw M4×25,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
22 6914202100 Bind.Head Screw,W/OTW M4×8,Fe+Ni 4 D
23 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
24 6908201099 Bind.Head Screw M4×6,Fe+Z 43 D
25 9601101670 Heater Earth Plate 1 D
26 9601101680 Earth Plate 1 5 D
27 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 13 D
28 9606400700 Separation Fan Transit Lead 1 D



Lower Frame Assy 3

Ver. 1.0  Jul. 2006 9

36

35

40

40

40

3

45

640
47

40

4 3
5

8 8
40

40

1

4 8
8

5

7
37

37
6

9

14

11

12

12
10

40

12

43
12

44 15

35

16
37

41

39

40

42

33

37
13

8

40
40

40

36

36

32

9

40

17

18

19

21
20

22
23

40

29

40

30
31

28

27
37

37

37
38

2624

25 2

37
13

44

41
37

16

40

40

39
37

36

33

32 40

42 8

40

373829

37

28

27
30

31

40

40

34
13

37
7

37

37

21
20

22
23

40

40

46

40

46



Item #     Part Number Description Type Qty SC
1 9601101390 Shaft 1 D
2 9601100690 Bracket,Harness 1 D
3 9601100570 Support Bracket(R) 2 D
4 9601100560 Support Bracket(L) 2 D
5 9601100510 Arm 2 D
6 9601100520 Spacer 2 D
7 9601100550 Shaft 2 D
8 9000790016 Oilless Metal 10*18*7 TYPE 2 6 D
9 9601100490 Support Plate 2 D
10 9601100940 Support Bracket 1 D
11 9601101010 Roller Shaft 1 D
12 6601300160 Roller 4 D
13 9000780029 Ball Bearing 8*16*5NR 3 D
14 9601100780 PaperGuide,Bracket(L) 1 D
15 9601100790 PaperGuide,Bracket(R) 1 D
16 9601100840 Shaft 2 D
17 9601100960 Guide Plate,Cutter Top(Rear) 1 D
18 9601100970 Guide Plate,Cutter Top(Front) 1 D
19 9601100980 Guide Plate,Cutter Top(Roller) 1 D
20 1710430310 Compression Spring 320g 4 C
21 3103500680 Counter Roller Holder 4 D
22 4503520140 Counter Roller R 8 D
23 6817114060 Parallel Pin φ3×32 SUS303 4 D
24 9000450043 Open/Close Bushing OCB-500 1 D
25 9000100667 Photointerrupter GP2A25J0000F 1 C
26 9601101030 Bracket,Sensor C 1 D
27 9601100610 Shaft 2 D
28 9601100620 Shaft 2 D
29 9601100590 Spring 2 C
30 9601100600 Shaft 2 D
31 9601100630 Shaft Bracket 2 D
32 9601120080 Plate,Hold Assy 2 D
33 6601100260 Reinforcement Plate 2 D
34 4201300120 30T Gear(Oneway) 1 C
35 9601101370 Pin 2 D
36 6947203356 CRS.Hex.Head Bolt,W/SW FW M6×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D



Item #     Part Number Description Type Qty SC
37 6807033310 Retaining Ring-E E7,Ni 18 D
38 6807033308 Retaining Ring-E E5,Ni 2 D
39 6947203345 CRS.Hex.Head Bolt,W/SW FW M5×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
40 6908201099 Bind.Head Screw M4×6,Fe+Z 41 D
41 9000780007 Ball Bearing 8*22*7NR 2 D
42 6807033311 Retaining Ring-E E8,Ni 2 D
43 6951421509 Set Screw,W.Point M4×6,Fe+BK 4 D
44 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 2 D
45 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
46 Z091100040 PCB Bracket 2 D
47 9000450345 Snap Band RT30SSF/VOB 1 D



Lower Frame Assy 4

Ver. 1.0  Jul.  2006 10

21

22

21

24

16

10

13

13

14

19 23

23

23

23

15

20

20

20

20

23
20

20

20

20

19

19

19
14

13

13

13

9

8
7

4

10
22

12

11
20

2020

20

21

20

20
2125

15

15

18

17

17
23

23

18

20

4

6

20 20

4

26

5
2

20

20

30 3029

3

30

30
29

30
29

30
29

28

30 3029
27

20 1



Item #     Part Number Description Type Qty SC
1 6601300250 Bracket Cover(S) 3 D
2 9601120110 Rail(L) Assy 1 D
3 9601120120 Rail(R) Assy 1 D
4 9600400260 Cover Bracket 3 D
5 9601100320 Fuser Bracket(L) 1 D
6 9601100330 Fuser Bracket(R) 1 D
7 9601101430 Plate,Nut 1 D
8 9601101440 Actuator 1 D
9 9601100270 MS Bracket(R) 1 D
10 9000310068 Micro Switch V-162-1C25(10E) 2 D
11 9601100250 Connector Bracket 1 D
12 9000450290 Edge Saddle EDS-3 2 D
13 4612-90 Stopper 6 D
14 9601100910 Bracket,Cutter 2 D
15 9601101050 Pin 4 D
16 9601100260 MS Bracket(L) 1 D
17 9601120010 Bracket,Slide(L)Assy 2 D
18 9601120020 Bracket,Slide(R)Assy 2 D
19 9601101110 Accuride Slide 4 B
20 6908201099 Bind.Head Screw M4×6,Fe+Z 68 D
21 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
22 6908203080 Bind.Head Screw M3×14,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
23 6908201100 Bind.Head Screw M4×8,Fe+Z 40 D
24 9601100280 Inner Cover(L) 1 D
25 9601100290 Inner Cover(R) 1 D
26 9601101650 Cover Beam L 1 D
27 9601101640 Cover Beam C 1 D
28 9601101660 Cover Beam R 1 D
29 9601101680 Earth Plate 1 5 D
30 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 16 D



Lower Frame Assy 5

Ver. 1.0  Jul. 2006 (U) 11

1

2
3

8

8

7

5

9

6 35
35

32

6

5

5

8
44

34

25

26

44

44

44

44

47

6

51

38

37

36 65

64

71

29
46 47

8
8

47

47

47
47

44

24

44

4

6

6

4444

45

46
1114

14

12 15
10

19

20

42

42

44

441848

17

16
48

22
44

44

42 42

21

23

13

4444
44 47

4747

47

44

45

45

47
42

50

52

8

A 

B 

B 

C D 

C D 

44

44

43

A 

4747

4740

41
54

53

45

63

44
30

44 74

55

45

39

63

45

15

33

31

33

27

45

45

44

44

44

47

15

15
59

61

60

44



Item #     Part Number Description Type Qty SC
1 9601100880 Cover(L) 1 D
2 Z090980020 Filter Kit ( contains all required filters ) 9601100680 B
3 9601100480 Filter Bracket 1 D
4 9601100390 Bracket(2-L) 1 D
5 9000450378 Bushing SB-6025 4 D
6 9000450336 Bushing SB-4025 5 D
7 9000420038 Locking Card Spacer KGLS-6S 1 D
8 9601101890 PCB Bracket 8 D
9 9000450261 Open/Close Bushing OCB-1000 1 D
10 9601120090 Bracket(1-L) Assy 1 D
11 9601101470 PCB Bracket 1 D
12 9601101460 PCB Bracket(H) 1 D
13 9000450314 Bushing SB-1909 1 D
14 9000450460 Locking Wire Saddle LWS-0511Z 6 D
15 9000450375 Snap Band SKB-131PW 6 D
16 9601100020 Lever Cover 1 D
17 9601100030 Lever 2 1 D
18 9601100830 Lever Shaft 1 D
19 9601100810 Link(S) 1 D
20 9601100820 Link Shaft 1 D
21 9601100800 Link(L) 1 D
22 9601100900 Link Shaft 2 1 D
23 9601101450 Lever Spring 1 D
24 9000310153 Power Supply Switch AJ8R2004ZZC01F 1 D
25 9000310137 Power Supply Switch SDDJE1 1 D
26 9601100890 Cover(R) 1 D
27 9601100210 PCB Plate 1 D
28 ----
29 9000370075 Relay G7L-2A-BUB(DC24V) 1 D
30 Z091100030 Connector Plate 2 1 D
31 9000370067 Relay JC2aF-TM-DC24V M01 1 D
32 9000420038 Locking Card Spacer KGLS-6S 4 D
33 9000420037 Locking Card Spacer KGLS-4S 2 D
34 9601100400 Bracket(2-R) 1 1
35 9000450464 Locking Wire Saddle LWS-1316Z 7 D
36 9601100170 Code Plate 1 D



Item #     Part Number Description Type Qty SC
37 9601101480 Plate(Outlet) 1 D
38 9000360052 Circuit Breaker W28-XQ1A-20 1 D
39 Z091100020 Connector Plate 1 D
40 9601101930 IF Bracket A 1 D
41 9601101940 IF Bracket B 1 D
42 9000480045 Power Cable UL125V/20A 1 D
43 9601120100 Bracket(1-R) Assy 1 D
44 6908201099 Bind.Head Screw M4×6,Fe+Z 38 D
45 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 21 D
46 6908201100 Bind.Head Screw M4×8,Fe+Z 4 D
47 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 16 D
48 6807033310 Retaining Ring-E E7,Ni 2 D
49 6807033308 Retaining Ring-E E5,Ni 5 D
50 6908206099 Bind.Head Screw M4×6,Bs+Ni 1 D
51 9000470112 Electromagnetic Counter E760PC10DC24-551 1 D
52 6806012291 Outer Toothed Lock Washer 4,Fe+Ni 1 D
53 9601101690 Earth Plate 2 1 D
54 6914202100 Bind.Head Screw,W/OTW M4×8,Fe+Ni 2 D
55 6601301190 Plate Connector 1 D
56 ----
57 ----
58 ----
59 9000470124 Thrust Fan Motor KD2406PTB2(2) 1 C
60 9601101630 Fan Bracket 1 D
61 6908203107 Bind.Head Screw M4×30,Fe+Z 2 D
62 ----
63 6908202076 Bind.Head Screw M3×6,Fe+Ni 4 D
64 9000450150 Cord Lock STP-13(PG-13) 1 D
65 9000450151 Cord Lock Nut AMP-13 1 D
66 ----
67 ----
68 ----
69 ----
70 ----
71 9000090038 Filter MBS-1220-22 1 D
72 ----



Item #     Part Number Description Type Qty SC
73 ----
74 Z091100160 Connector Cover 1 D



Lower Frame Assy 6

Ver. 1.0  Jul. 2006 12

20

22
31

30

30

31

31

16

16

15

13
29

29

19

19

19

19

   

24

24

15

31

21

30

30

32

24

31

31

13
12

12

28

28

28

26

29

24

24

24

24

27

18

18

13

13

9
8

8

7

7

7

27
29

23

10

10

11

11

27

27

28

23 24

25

25

14

14

28

28

5
6

1

28

5
6

24

17

24

17
4

31

2

2

3

3

4

31

4

31

4
31

2514

14

28

28



Item #     Part Number Description Type Qty SC
1 9600400290 Base Cover 1 D
2 9601101610 Adjuster Plate(L) 2 D
3 9601101620 Adjuster Plate(R) 2 D
4 6601300060 Adjuster 4 D
5 7101004110 Caster 4 D
6 6947203345 CRS.Hex.Head Bolt,W/SW FW M5×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 16 D
7 9601101890 PCB Bracket 4 D
8 9000400017 Solid State Relay S5C-225HV 2 D
9 9601100360 SSR Bracket 1 D
10 9000310068 Micro Switch V-162-1C25(10E) 2 D
11 9601101080 Switch Bracket 2 D
12 9601101060 Collar(AC) 4 D
13 6601300140 Spring Connector 8 D
14 5401100350 DC Power Supply Bracket 4 D
15 9000310112 Switch FA2L-BA22 2 D
16 9601101120 Switch Case 2 D
17 6601300250 Bracket Cover(S) 2 D
18 9601101070 Collar(DC) 4 D
19 6915203082 Pan Head Screw,W/SW FW M3×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
20 9000450314 Bushing SB-1909 1 D
21 9000450120 Open/Close Bushing OCB-625 1 D
22 9000450301 Open/Close Bushing OCB-750 2 D
23 6908203080 Bind.Head Screw M3×14,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
24 6908201099 Bind.Head Screw M4×6,Fe+Z 12 D
25 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
26 6908203099 Bind.Head Screw M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
27 6908206099 Bind.Head Screw M4×6,Bs+Ni 4 D
28 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 16 D
29 6806012291 Outer Toothed Lock Washer 4,Fe+Ni 4 D
30 6914202100 Bind.Head Screw,W/OTW M4×8,Fe+Ni 4 D
31 6908201100 Bind.Head Screw M4×8,Fe+Z 43 D
32 Z091100140 IF Cover 1 D



Lower Frame Assy 7

Ver. 1.0  Jul. 2006 13

1

11

11

A 

B 

B 

A 

3

2

1

11

11

11

11
4

11

5

6

6

7
3

8

6

2

11

11

10

11

11

6
9



Item #     Part Number Description Type Qty SC
1 Z091100050 Support Plate 2 D
2 9000450254 Edge Saddle EDS-1 2 D
3 9000450335 Edge Saddle EDS-17L 2 D
4 Z091100060 Support Plate (IPS) 1 D
5 Z091100100 Lock Plate 4 1 D
6 Z091100150 Rubber 6 D
7 Z091100090 Lock Plate 3 2 D
8 Z091100070 Lock Plate 1 D
9 Z091100080 Lock Plate 2 1 D
10 Z091100110 Case 1 D
11 6908201099 Bind.Head Screw M4×6,Fe+Z 19 D



Process Assy

Ver. 1.0  Jul. 2006 

1
4

22

23
29

27

28
32

28
24

25

26
27

2

5

2112
32

8

16

13

14
17

30

3430

18

11

30

30

32

10
19

44
20

30

33

15
13

32
16

6

9

33

31

46

30

37

45

36

46

49

48

47
7

30 30

30

30

8

11

12

32

43 41 39

38
42

40

30

30

30

30
31

31

31

35

30

32

30

3

48
49

A 

A 



Item #     Part Number Description Type Qty SC
1 9601700190 Stay,Rear 1 D
2 6601700400 Stay F 1 D
3 9000420038 Locking Card Spacer KGLS-6S 1 D
4 6601700300 Side Plate L 1 D
5 6601700290 Side Plate R 1 D
6 6601700190 Drum Protector L 1 D
7 6817114053 Parallel Pin φ3×14,SUS303 1 D
8 6601700710 Positioning Plate 2 D
9 6601700050 Holder Corona L 1 D
10 6601700060 Holder Corona R 1 D
11 6601700660 Spacer 8 D
12 6601700650 Leaf Spring 2 D
13 6601700570 Plate 2 D
14 6601700410 Spring A 1 D
15 6601700420 Spring B 1 D
16 6601700620 Nut 4 D
17 6601720010 Fixing Plate Drum 1 D
18 6601700220 Fixing Plate 1 D
19 6601700740 Electrical Plate 1 D
20 9606260110 HV-ZD PCB Assy (PW6693) 1 D
21 6601700720 Guide R 1 D
22 6601700730 Guide L 1 D
23 6601700670 Electrical Plate 1 D
24 6601700310 Plate Bearing 1 D
25 9000780120 Ball Bearing 1 D
26 6601700680 Electrical Plate 1 D
27 6601700690 Electrical Plate 2 D
28 6601700700 Electrical Plate 3 D
29 6601700070 Holder 1 D
30 6908201099 Bind.Head Screw M4×6,Fe+Z 22 D
31 6908201100 Bind.Head Screw M4×8,Fe+Z 5 D
32 9000730034 Bind.Head Screw M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
33 6908201102 Bind.Head Screw M4×12,Fe+Z 4 D
34 6908203077 Bind.Head Screw M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
35 9000730132 Bind.Head Screw M4×4,Fe+Z 1 D
36 9601700220 Bracket(R) 1 D



Item #     Part Number Description Type Qty SC
37 9601700210 Bracket(L) 1 D
38 9601700020 Holder 1 D
39 9601700240 Spring,Earth 1 D
40 6803015229 Flat Washer 3,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
41 6804015249 Spring Washer 3,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
42 6605100330 Screw 1 D
43 6605100340 Spring Terminal 1 D
44 9601700200 Bracket 1 D
45 9601700180 Roller,Cleaning 1 D
46 9601700230 Bush,Friction 2 D
47 9605700160 30T Gear 1 D
48 9000780011 Ball Bearing 8*16*5 2 D
49 6807033310 Retaining Ring-E E7,Ni 3 D



Image Corona Assy

Ver. 1.0  Jul. 2006 

1

4037

30
38

39
6

5

36

3

2

4

29

29

30

30

2827

28
27

25

26

29
31

30

35
30

30

15 10

18

16

13

34

12
14

30

24

23

10

30

7

9

15

11

828
22

17

2119

19

32
33

20

38



Item #     Part Number Description Type Qty SC
1 9605100200 Corona House B 1 D
2 9605100090 Corona House A 1 D
3 6605100130 Plate Grid 1 B
4 6605120040 Plate Cover 1 D
5 6605100260 Screw Shaft 1 D
6 SUP3820-104 Corona Wire 4205100250 1 B
7 6605100070 Cover Head RH 1 D
8 6605100080 Cover Head LH 1 D
9 6605120020 Corona Head RH 1 D
10 4205100220 Height Adjuster 2 D
11 6605100250 Spring Wire 1 D
12 6605100280 Spring Wire 1 D
13 6605100060 Corona Head LH 1 D
14 6605100170 Hook Wire 1 D
15 9000730107 Slotted Set Screw 2 D
16 6605100190 Earth Plate B 1 D
17 6605100340 Spring Terminal 1 D
18 6805100330 Screw 1 D
19 6605100140 Collar(L) 2 D
20 6605100040 Cover 1 D
21 9000380075 DC Motor LA20-282BN 1 C
22 6605100270 Holder Motor 1 D
23 6605100180 Earth Plate A 1 D
24 6605100030 Holder(R) 1 D
25 6605100120 Slider 1 D
26 6605120030 Wire Cleaner 1 D
27 6605100320 Spring 2 D
28 6807033306 Retaining Ring-E E3,Ni 3 D
29 6605100310 Spacer T 4 D
30 6908203075 Bind.Head Screw M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
31 6905207076 Flush Head Screw M3×6,PC 1 D
32 6804015249 Spring Washer 3,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
33 6803015229 Flat Washer 3,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
34 6605700210 Spur Gear,25T 1 D
35 9605120030 Earth Plate Assy 1 D
36 9605120050 Support Plate A 1 D



Item #     Part Number Description Type Qty SC
37 9605100180 Support Plate B 1 D
38 9605100190 Cover Plate 2 2 D
39 9605100210 Nut Plate 1 D
40 6908203029 Bind.Head Screw M2×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



Tr Corona Assy

Ver. 1.0  Jul. 2006 

3

5
8

7 9

11

10

18

15

14

1

19

16
25

24

21

23

25

16

32

3

4

5
8

8

6

9

16

17
12

13

11
10

4

4

16

25

26
27

27

27

28

20

25

B 

B 

22 24

24

23
22

23
22

24

23
22

A

A

29



Item #     Part Number Description Type Qty SC
1 9605100030 Tr Corona House 1 D
2 SUP3820-106 Corona Wire 4205100240 3 B
3 6605100010 Corona Guard A 6 D
4 6605100020 Corona Guard B 6 D
5 6605100110 Tr Cover Head 2 D
6 9605100020 Tr Corona Head RH 1 D
7 9605100010 Tr Corona Head LH 1 D
8 4205800080 Wire Spring 6 D
9 4205100220 Height Adjuster 3 D
10 3505100160 Height Adjuster 3 D
11 9000730107 Slotted Set Screw 6 D
12 6605100210 Hook Wire S1 1 D
13 6605100230 Hook Wire T1 1 D
14 6605100220 Hook Wire S2 1 D
15 6605100240 Hook Wire T2 1 D
16 6908203075 Bind.Head Screw M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
17 6923214076 Bind.Head Tapping Screw 3×6,Class2,Fe+Zn-C(3価ｸﾛﾒｰ 2 D
18 6908206082 Bind.Head Screw M3×20,Bs+Ni 2 D
19 9605100040 Tr Corona House2 1 D
20 9605100050 Guide 1 D
21 9605100060 Plate,control 1 D
22 6601100550 Collar 4 D
23 6905202100 Flush Head Screw M4×8,Fe+Ni 4 D
24 6601100560 Spacer 4 D
25 6908201099 Bind.Head Screw M4×6,Fe+Z 4 D
26 9605100110 Mylar 1 D
27 9605120090 Plate Assy,Friction 3 D
28 9605100120 Mylar 1 D
29 9000180041 Varistor Assy (ERZV10D681) 1 D



Developer Type B Assy 1

Ver. 1.0  Jul. 2006 

10

49

11

1

3

5

4

2

8

9

14

14

15

44

21

23

43
41

35

24
37

25

41
45

12

28

19

49

17

2227

49
6

49

47
49

49

29

49

42

49

50

7

15

48

23

31

4949

50 16
1626

39

43

32

46

46

40

25

36

18

20
49

49

44
21

33

37

41

49

4913

4134

49

30

35

38

Page 38
Item 4

Page 38
Item 4

Page 38
Item 6

Page 38
Item 6

Page 38
Item 9

Page 38
Item 10



Item #     Part Number Description Type Qty SC
1 6601700280 Stay Upper 1 D
2 6601701120 Seal(10) 1 D
3 9601700530 Blade Roller 1 D
4 6601700550 Bracket Scraper 1 D
5 6601700540 Bracket Scraper 1 D
6 6908201106 Bind.Head Screw M4×25,Fe+Z 1 D
7 6601700160 Side Plate Sub B 1 D
8 Z094600010 Side Plate Sub L 1 D
9 Z094660010 Side Plate Sub R Assy 1 D
10 6601700600 Bracket(L) 1 D
11 6601700610 Bracket(R) 1 D
12 9000820012 Thrust Washer φ8.1×φ14×0.5,BS 1 D
13 9000820013 Thrust Washer φ8.1×φ14×1.0,BS 2 D
14 6601700440 Spacer(3) 2 D
15 6601700790 Spacer(3A) 2 B
16 6807033308 Retaining Ring-E E5,Ni 2 D
17 6601720100 Shaft Plate L Assy 1 D
18 6601720110 Shaft Plate R Assy 1 D
19 9601700700 Bracket L 1 D
20 9601700710 Bracket R 1 D
21 9601700640 Spring L 2 D
22 6601720020 Shaft Plate 1 D
23 6601700590 Counter Roller 2 D
24 9605700210 28T Gear 1 D
25 9605720040 22T Gear Assy 2 D
26 4204600450 16T Gear 1 D
27 Z094620030 Plate Fixing 1 D
28 9605720060 19T Gear Set 1 D
29 6601700471 Roller B 1 D
30 Z094600170 15/42T  Gear 1 D
31 6601700380 Roller 1 D
32 9605700250 20T Gear 1 D
33 9605700230 40T Gear 1 D
34 9605700240 15/30T Gear 1 D
35 9000820019 Thrust Washer φ12.1×φ20×0.2 AR D
36 Z094600130 Bracket 3 1 D



Item #     Part Number Description Type Qty SC
37 9000750020 Parallel Pin φ3×15,SUS303 2 D
38 9000820046 Thrust Washer φ8.1×φ12×0.2 1 D
39 4205700010 16T Gear 2 D
40 6601720090 Shaft Plate Assy 1 D
41 6807033313 Retaining Ring-E E10,Ni 4 D
42 6601700480 Reinforcement Plate 1 D
43 6807033310 Retaining Ring-E E7,Ni 2 D
44 6601700460 Guide Pin 2 D
45 9000780027 Ball Bearing 12*24*6NR 1 D
46 6941421507 Set Screw,Cup Point M4×4,Fe+BK 2 D
47 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
48 9000730132 Bind.Head Screw M4×4,Fe+Z 9 D
49 6908201099 Bind.Head Screw M4×6,Fe+Z 33 D
50 9000730142 Pan Head Screw, W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



Developer Type B Assy 2

Ver. 1.0  Jul. 2006 

42

4

1

1
7

3

33

13

43

43

42

52

33

28

43
43

44 445441

8

9

17

49

15

16

11

10

14

18

19

20

43

13

13
42

42

43
50

21
45

49

46

4722

12
49

34

47

47

36

35

49
49

49

47

49
24

17

25
37

41

2640
27

30

30

38
38

48

32 29

29
43

45

31

13

42

5

8

47

48
52

51

5247

36

6

53

50

39

23

Page 38
Item 5

Page 38
Item 5

Page 38
Item 11

Page 38
Item 7

Page 38
Item 8

Page 38
Item 3

Page 38
Item 3



Item #     Part Number Description Type Qty SC
1 4625B-2 Screw Sender(L) 57 D
2 4625C-2 Screw Sender(R) 1 D
3 6601701130 Screw(L) 1 D
4 9601700260 Shaft Agitating A 2 D
5 9000730133 Bind.Head Screw M3×3,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
6 3626-19 Sender Screw(L) 2 D
7 6601700900 Wiper Sensor 1 D
8 6809061433 Spring Pin φ2×14,SK5,W 2 D
9 Z094600150 Separater 1 D
10 Z094600240 Brush Plate 4 D
11 6601701110 Seal(5) 1 D
12 9601700660 Bracket Sub B 3 D
13 Z034600490 Side Seal(3) 4 D
14 9606400210 Deve. Lead A 1 D
15 6601700120 Holder Sensor 1 D
16 9000500182 Toner Sensor TSP15DA10C-01 1 D
17 Z094600060 Pin 3 2 D
18 Z094600080 Bracket 2 1 D
19 6601701050 Shaft Agitating S 1 D
20 6601701040 Sheet Agitating 1 D
21 6601701060 Bushing S 1 D
22 Z094600070 Bracket 3 D
23 6908203104 Bind.Head Screw M4×16,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
24 9000450492 Tie Band T18R 1 D
25 9605700260 25T Gear 1 D
26 9605700220 10T Gear 1 D
27 6601701070 Bushing M 1 D
28 9605720031 30T Gear Assy 1 D
29 Z094600160 16T Gear 2 D
30 9000780040 Ball Bearing 8*16*5NR 2 D
31 9000450109 Nylon Clamp 3305,(5/16) 1 D
32 9000450107 Nylon Clamp 3303,(3/16) 1 D
33 9000780058 Ball Bearing 8×14×4 2 D
34 6601701030 Cover Harness 1 D
35 6601701140 Cover Harness A 2 D
36 6601701150 Cover Harness B 1 D



Item #     Part Number Description Type Qty SC
37 9000750020 Parallel Pin φ3×15,SUS303 1 D
38 6817114051 Parallel Pin φ3×10,SUS303 2 D
39 Z094600030 Side Plate A 1 D
40 6809061429 Spring Pin φ2×6,SK5,W 1 D
41 9000780028 Ball Bearing 10*22*6NR 2 D
42 9000820013 Thrust Washer φ8.1×φ14×1.0,BS 4 D
43 6807033310 Retaining Ring-E E7,Ni 8 D
44 6807033311 Retaining Ring-E E8,Ni 2 D
45 6807033306 Retaining Ring-E E3,Ni 2 D
46 Z094600050 Flame 2 1 D
47 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 26 D
48 6923212100 Bind.Head Tapping Screw 4×8,Class2,Fe+Zn-C(3価ｸﾛﾒｰ 2 D
49 6908201099 Bind.Head Screw M4×6,Fe+Z 9 D
50 9000770006 Ring,Grip 2 D
51 6908201102 Bind.Head Screw M4×12,Fe+Z 3 D
52 6908201101 Bind.Head Screw M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
53 9000820056 Thrust Washer φ5.1×φ8.5×0.2 1 D
54 9000820016 Thrust Washer φ10.1×φ16×0.5,BS AR D



Hopper Unit Assy

Ver. 1.0  Jul. 2006

36

36

37
38

16

15

26

17

36

36

36
31

29

21

13

33
36

36

36

3634 28

34

3
627

36

39

36 41

32

11

9

33

30

35

13

39

39

24

23

19
18

4

36

35 20

22

36

36
42

8

40
7

10

14

25 12
2

1

5

B 

B 

A 

A 



Item #     Part Number Description Type Qty SC
1 9601700040 Hook 1 D
2 9601700050 Lever B 1 D
3 9601700060 Hook 1 D
4 9601700070 Action Block 1 D
5 9601700080 Cover 1 D
6 9601700150 Joint R 1 D
7 9601700140 Hold,Plate A 1 D
8 9601700160 Bottle Plate R 1 D
9 9601700130 Bottle Plate L 1 D
10 9601700310 Plate 1 D
11 9601700320 Bracket,Motor 1 D
12 9601700120 Guide 1 D
13 9601700340 Guide Pin A 2 D
14 9601700350 Guide Pin B 1 D
15 9601700360 Shaft,Lever 1 D
16 9601700370 Lever A 1 D
17 9601700390 Stay 1 D
18 9601700400 Act Arm (F) 1 D
19 9601700410 Act Arm (R) 1 D
20 9601700420 ACT,Plate 1 D
21 9601700430 Actuator 1 D
22 9601700440 Sensor,Bracket 1 D
23 9601700460 Base 1 D
24 9601700480 Spring D 1 D
25 9601700490 Spring E 1 D
26 9601700500 Spring F 1 D
27 9601700510 Spring G 1 D
28 9601700520 Cover,Harness 1 D
29 9601700630 Actuator B 1 D
30 6601701110 Seal(5) 1 D
31 9000100811 Photointerrupter GP1A73AJ000F 3 C
32 9000380069 DC Motor DU2431-2 1 D
33 9606400220 Deve. Lead B 1 D
34 9000450375 Snap Band SKB-131PW 2 D
35 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
36 6908201099 Bind.Head Screw M4×6,Fe+Z 19 D



Item #     Part Number Description Type Qty SC
37 6908201101 Bind.Head Screw M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
38 6807033308 Retaining Ring-E E5,Ni 2 D
39 9000730132 Bind.Head Screw M4×4,Fe+Z 3 D
40 9601700560 Seal 2 D
41 6915203105 Pan Head Screw,W/SW FW M4×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
42 6908201100 Bind.Head Screw M4×8,Fe+Z 2 D



Feeder Assy

Ver. 1.0  Jul. 2006 (U) 

22

27
28

27

28
23

24

8
7

A 

A 

7

30

28

29

29

26
27

10

2

1

3

27

24

16

6

6

5

5

4
19

14

21
23

27
12

21

21

27

27

26

2218

10

17

9

17

17

15
25

25
23

13

23
28

28 28

27
1127

23

27

16

27

25

15
25

25
23

23

1328

28 28

27
11

27

25

31



Item #     Part Number Description Type Qty SC
1 9604800010 Bracket(L) 1 D
2 9604800020 Bracket(R) 1 D
3 9604800030 Flame,Feeder 1 D
4 9604800150 Feeder Plate 1 1 D
5 9604800160 Feeder Plate 2 2 D
6 9604800170 Feeder Plate 3 2 D
7 9604800180 Feeder Plate 4 2 D
8 9604800190 Plate,Feeder 1 D
9 9604800050 Bottom 1 1 D
10 9604800060 Bottom 2 2 D
11 9604800070 Bracket R 2 D
12 9604800120 Bracket R1 1 D
13 9604800090 Shaft,Roller 2 D
14 9604800100 Shaft 1 D
15 9604800110 Bracket L 2 D
16 9604800080 Bracket L1 2 D
17 9604800130 Belt 6 B
18 9604860010 Actuator 1 C
19 9605700080 20T Pulley 1 C
20 4204800080 Roller 6 C
21 6601101330 Roller 6 C
22 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 16 D
23 9000780029 Ball Bearing 8*16*5NR 8 D
24 6817114052 Parallel Pin φ3×12,SUS303 1 D
25 6817114053 Parallel Pin φ3×14,SUS303 6 D
26 9000730132 Bind.Head Screw M4×4,Fe+Z 2 D
27 6908201099 Bind.Head Screw M4×6,Fe+Z 35 D
28 6807033310 Retaining Ring-E E7,Ni 9 D
29 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 2 D
30 6951421509 Set Screw,W.Point M4×6,Fe+BK 6 D
31 9000100811 Photointerrupter GP1A73AJ000F 1 C



Movable Unit Assy

A 

B 

B 

A 

C 

C 

1
27

27
29
29

27

5

2

27
32

27
27

35

327

22
19

29
29

29

29

28

29

10
31

17

15

13

30

7

11

8

30

28

21

28

28

28
20

12

27

25

24

2423

27

27 25
28

29

27

2929

29

29

28

30

1410
7

27
4

6
26

9

27

29

2727

29

33

3125
34

16

16

15

18

Ver. 1.0  Jul. 2006 (U) 



Item #     Part Number Description Type Qty SC
1 9601101180 Belt 1 B
2 9601160020 Resist Roller Assy 1 D
3 9601101221 Stopper(L) 1 D
4 9601101231 Stopper(L) 1 D
5 9601101240 Bracket(L) 1 D
6 9601101250 Bracket(R) 1 D
7 9601101350 Shaft 1 2 D
8 9601101360 Paper Plate L1 1 D
9 9601101280 Hold Bracket 1 D
10 9601101300 Spring 2 C
11 9601101310 Plate,Clutch 1 D
12 9601101320 Stopper 1 D
13 9601101330 Movable Bracket L 1 D
14 9601101340 Movable Bracket R 1 D
15 3101400740 Resist Roller 4 D
16 3101400100 Resist Roller 3 D
17 9601101420 Shaft,Holdroller 1 D
18 9000820013 Thrust Washer φ8.1×φ14×1.0,BS 1 D
19 9601120070 Pulley Bracket Assy 1 D
20 9605700010 20/30 Gear 1 C
21 3006700040 Electromagnetic Clutch BSC-5-E01A 1 D
22 3805700140 Pulley 1 D
23 6605700040 Pulley/Spur Gear,P30/34T 1 D
24 9000780011 Ball Bearing 8*16*5 2 D
25 9000780029 Ball Bearing 8*16*5NR 3 D
26 9601120060 Movable Plate(R) Assy 1 D
27 6908201099 Bind.Head Screw M4×6,Fe+Z 17 D
28 6807033310 Retaining Ring-E E7,Ni 7 D
29 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 13 D
30 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 5 D
31 6951421509 Set Screw,W.Point M4×6,Fe+BK 7 D
32 9601101590 Spacer(L) AR D
33 9601101600 Spacer(R) AR D
34 9000820012 Thrust Washer φ8.1×φ14×0.5,BS AR D
35 9601120050 Movable Plate(L) Assy 1 D



Drive Assy (Fuser)
Ver. 1.0  Jul. 2006 

14

15

15

5

4

15

15

9

11

10

10

10

13

13

13

13

13

3
3 6

8

2
1

15

15

15 12

13

7



Item #     Part Number Description Type Qty SC
0 9601680020 Drive Assy(Fuser) 1 D
1 9601600170 Bracket,Drive 1 D
2 9601600190 Shaft,Drive 1 D
3 9601600210 Pin 2 D
4 9601620020 Bracket,Moter(Assy) 1 D
5 9605700040 Gear,Moter 1 C
6 9605720010 30T Gear 1 C
7 9605700060 30T Gear 1 C
8 9605700070 30T Gear 1 C
9 7106700020 DC MOTOR TA0348 1 C
10 9000780029 Ball Bearing 8*16*5NR 3 D
11 9000780034 Ball Bearing 6*15*5F 1 D
12 6817114053 Parallel Pin φ3×14,SUS303 1 D
13 6807033310 Retaining Ring-E E7,Ni 6 D
14 6951421509 Set Screw,W.Point M4×6,Fe+BK 1 D
15 6908201099 Bind.Head Screw M4×6,Fe+Z 11 D



Fuser Upper Frame Assy

Ver. 1.0  Jul. 2006 (U) 

39

33

28

22

33

22

28

33

18

29

19

29

17

30

30

8

3

5

4

26

26

14
13

14

7

29

17
40

21

21

27

27

26 29

2
20

31

27 21
27
21

24

24

12

12
11

10

9

25

2127

34

26

26

15

32

29

1

29

27
21

27
21

21

21
27

26

1025

12
11

24

24
12

13

35

26

26
29

6

27

21

37

38

39
40 41

2344

17

36
35

30
29

35

42

35

17

27

2916

15

29

43

30



Item #     Part Number Description Type Qty SC
1 9604400670 Heat Roller 1 C
2 9606160050 Thermistor Assy 4 1 B
3 9604400380 Harness Cover 1 D
4 9604400540 Lamp Bracket R 1 D
5 9606400420 Heater Lead 1 D
6 9604400280 Lamp,Bracket(L) 1 D
7 9000450215 Edge Saddle EDS-2 1 D
8 9604400430 Lock Plate R 1 D
9 9606400520 Thermostat Lead 2 1 D
10 9604400360 Thermostat Holder 2 D
11 49277 Thermostat 2450RC-S26-004-181 2 B
12 9604400350 Thermostat,Plate 4 D
13 3637A-19 Heater Lamp Holder 4 D
14 9000450456 Wire Saddle LWS-1S-F 3 D
15 9000450373 Cable Clamp KCA-54 2 D
16 9604400420 Lock Plate L 1 D
17 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 2 D
18 9604400520 Collar 1 D
19 9604400640 Support Plate 1 D
20 9604400330 Thermistor,Bracket 2 D
21 3637A-14 Wire Stopper,Bracket A 10 D
22 3104400500 Collar 2 D
23 3611-21 Spur Gear(4008) 1 D
24 6915206076 Pan Head Screw,W/SW FW M3×6,Bs+Ni 4 D
25 6801022104 Hex.Nut M3,Class1,Bs+Ni 4 D
26 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 14 D
27 6915203076 Pan Head Screw,W/SW FW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
28 6820117014 Wave Washer 2 D
29 6908201099 Bind.Head Screw M4×6,Fe+Z 20 D
30 6908201100 Bind.Head Screw M4×8,Fe+Z 5 D
31 9606800010 Heater Lamp A1 QIR120-900 KIAA2-P (inside) 1 C
32 9606800020 Heater Lamp A2 QIR120-1000 KIAA2-P (outside 1 C
33 1710441660 Spacer 3 D
34 9604400590 Thermostat,Bracket R 1 D
35 9604400600 Thermostat,Bracket L 1 D
36 3105700120 Spur Gear 30 1 D



Item #     Part Number Description Type Qty SC
37 3505700350 Spur Gear 50 1 D
38 3504400680 Collar 1 1 D
39 1710441650 Isolate Bushing 2 D
40 1710441640 Ball Bearing 2 D
41 9604400610 Drive Lock Plate 1 D
42 9605700370 Spur Gear 25/30 1 D
43 9604400650 Cover 1 D
44 9605700380 Spur Gear 25/45 1 D
45 3105700120 Spur Gear 30 1 D



Fuser Lower Frame Assy

Ver. 1.0  Jul. 2006 (U) 

1

3
4

2

60

60

10

60

13

63

58

58

58

58

58

31 
60

30

29 28

58

27 24

34

4041

43

35

35

58
61

39

44

22

38
5753 57 50

49

59

20

14
15

6

8

11

9

60

60

3

A 

A 

6

15

59
49

50

57

14

13
12

57

19

21
22

58

58

42

43 40 39
58

51

53

58

61 58

54

26 45

25

33

31

8

8
8

7

7

5

17
63

17
63

17

17

16
63

16
63

16
63

16

54
58

58

23 31                      

62
63

55

48
4746

64

64

46
47

48

62
18

32

32

55



Item #     Part Number Description Type Qty SC
1 5704400030 Guide Plate,Exit 1 C
2 4637-10 Guide Fuser C 1 C
3 4637-5 Guide Fuser A 26 C
4 5304400210 Guide Strip Nail 8 D
5 5704400220 Brush Discharge(1) 1 C
6 5704400230 Brush Discharge(2) 2 C
7 5704400240 Brush Discharge(3) 2 C
8 5704400250 Brush Discharge(4) 4 C
9 1155007512 Finger Strip 8 B
10 5304400230 Plate Strip Nail 8 D
11 5305800040 Coil Spring 8 C
12 9604400400 Back Up Roller 1 C
13 9000780083 Ball Bearing 15*32*9NR 2 D
14 3637-10 Collar 2 D
15 6813032318 Retaining Ring-C,S C15,BK 2 D
16 5704400170 Exit Roller A 4 C
17 5704400180 Exit Roller B 4 C
18 9604400460 Collar 2 D
19 9604400170 Roller Shaft,Exit 1 D
20 6817114053 Parallel Pin φ3×14,SUS303 1 D
21 6817114032 Parallel Pin φ2×14,SUS303 8 D
22 4637-8 Brush Discharge 2 C
23 5704400020 Heater Warmer Plate 1 C
24 9606400440 Exit Sensor Lead 1 D
25 4637-25-300 Holding Plate B 1 D
26 9604400450 Holding Plate 1 D
27 3612-9 Bearing 1 D
28 3612-59 Spacer 1 D
29 9000100811 Photointerrupter GP1A73AJ000F 1 C
30 9604460010 Exit Sensor Assy 1 D
31 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
32 9604400390 Collar 2 D
33 9000450396 Wire Clamp X-6-4U 4 D
34 9604400150 Guide Plate,Entrance 1 D
35 9604400160 Collar 2 D
36 9604420030 Lowerside Plate(L)Assy 1 D



Item #     Part Number Description Type Qty SC
37 9604420040 Lowerside Plate(R)Assy 1 D
38 3101301770 Spur Gear 28 1 D
39 5704400110 Adjuster Plate 2 D
40 9604400130 Spring(200) 2 C
41 9604400110 Arm(L) 1 D
42 9604400120 Arm(R) 1 D
43 5704400090 Guide Plate,Enter 2 D
44 9604400090 Guide,Bracket(L) 1 D
45 9604400100 Guide,Bracket(R) 1 D
46 6803015233 Flat Washer 5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
47 6804015253 Spring Washer 5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
48 6801015106 Hex. Nut M5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
49 9000780029 Ball Bearing 8*16*5NR 2 D
50 6108 Washer-Special AR C
50 6109 Washer-Special AR C
51 39373 Bushing φ16 1 D
52 9604400080 Hook(R) 1 D
53 3637-21 Hinge 2 D
54 9000770017 KL Clip 2 D
55 9604400440 Shaft 2 D
56 9604400070 Hook(L) 1 D
57 6807033310 Retaining Ring-E E7,Ni 11 D
58 6908201099 Bind.Head Screw M4×6,Fe+Z 26 D
59 6944203358 CRS.Hex.Head Bolt M6×16,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
60 6908205076 Bind.Head Screw M3×6,Fe+ZB 45 D
61 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 2 D
62 9604400470 Hook Pin 2 D
63 5704400190 Ring 6 B
64 9604400480 Ring 2 D



A 

A 

B 

B 

4

4

4

2

2

4

18

37

38

37

39

40

40
41

41

24

2421

21

21

20

21 3

19

19

20

3

45

5

5

55

16

36

26

13

12
4

6
8

9 44 36

10
22

23

22
15

24

24

25

14
23

4

7

8

9

4

4 4

36
10

11

13

36

17

33

33

34

34

35

35

32

28

27

29

30

31

31

29

1

Ver. 1.0  Jul. 2006 (U)
   Paper Exit Assy 



Item #     Part Number Description Type Qty SC
1 5305000150 Plug Cushion Rubber 2 C
2 5705000160 Knob(C) 2 D
3 6807033310 Retaining Ring-E E7,Ni 4 D
4 6908201099 Bind.Head Screw M4×6,Fe+Z 16 D
5 6908205076 Bind.Head Screw M3×6,Fe+ZB 23 D
6 5305800050 Hook Spring A 1 C
7 5305800060 Hook Spring B 1 C
8 3638-9 Hook 2 D
9 6102 Washer-Special 2 D
10 1712-57 Oilless Bearing 2 C
11 5705000080 Spring A 1 C
12 5705000090 Spring B 1 C
13 5705000070 Arm 2 D
14 9605000050 Fook Bracket 1 D
15 9605000070 Tension Spring 200 2 D
16 9605020040 Inner S.Plate B (Exit) B.P. Assy 1 D
17 9605020030 Inner S.Plate A (Exit) B.P. Assy 1 D
18 5705000190 Roller A 1 C
19 5705000100 Shaft 2 D
20 5705000110 Feed Roller 2 C
21 3635-20 Feeding Roller 4 C
22 5305000110 Bracket,Roller A 2 D
23 5305000120 Bracket,Roller B 2 D
24 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
25 9605000060 Fook Bracket R 1 D
26 5705000060 Beam B 1 D
27 3638-7 Stripping Nail,Spring 11 D
28 3738-16 Finger 11 D
29 5305000090 Stripping Nail Bracket 8 D
30 5705000120 Stripping Nail Fixing P.T C 3 D
31 3638-15 Stripping Nail,Fixing P.T B 8 D
32 4638-4-300 Brush Discharge 2 C
33 4638-5-300 Brush Discharge 4 C
34 4638-6-300 Brush Discharge 4 C
35 4638-7-300 Brush Discharge 2 C
36 6807033308 Retaining Ring-E E5,Ni 4 D



Item #     Part Number Description Type Qty SC
37 9605000040 Support Plate 2 D
38 9605000020 Tension Plate R 1 D
39 9605000030 Tension Plate L 1 D
40 9000790073 Oilless Bearing B-F5-27 2 C
41 9000750029 Rivet φ2×20,AL 2 D



Roll Spool Assy

Ver. 1.0  Jul. 2006 

1

19 19

19

27

27

24

6
725

20

20

9

21

18

17

12

2

16 11
3

15

14

13

22

10

21

19

8

4

246

5

23
28



Item #     Part Number Description Type Qty SC
0 9601380010 Roll Spool Assy 1 D
1 4201300980 Holder 1 D
2 4631-2 Rod Pull 1 D
3 9600800310 Label Size M 1 D
4 9600800300 Label Size I 1 D
5 2210530070 Passive Roller 1 D
6 2210530100 Spool Guide Collar 2 D
7 6601301430 Spool Brake 1 D
8 4131-13 Slide Washer 0.2t 1 D
9 9601300980 Spool Pin L 1 D
10 9601300970 Spool Pin R 1 D
11 6601320060 Lever 1 D
12 6601301330 Spring 1 D
13 4631-5 Plate Nut 1 D
14 4631-6 Stopper 1 D
15 4631-7 Thumb Bolt 1 D
16 4631-8 Pin Lever 1 D
17 4631-9 Pin Slide 2 D
18 4631B-0 Plate Stopper 1 D
19 6807033306 Retaining Ring-E E3,Ni 6 D
20 6807033310 Retaining Ring-E E7,Ni 2 D
21 6808201101 Bind.Head Screw M4×10,Fe+Z 4 D
22 6817114053 Parallel Pin φ3×14,SUS303 1 D
23 9000790068 Oilless Metal B-S8-36 1 D
24 6908201099 Bind.Head Screw M4×6,Fe+Z 2 D
25 9000790003 Oilless Metal S8×12×8,TYPE1 1 D
26 6600800180 Label Position 1 D
27 6802015211 Flat Washer 4,0.5t,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
28 3001000050 Bracket,Pulley 1 D



Roll Paper Deck Assy 1

Ver. 1.0  Jul. 2006 (U) 

28

26

27

27

43
43

43

43

43

43 42

42

42

42

42

42
37

41

42
46

4645

45

45

46

42

41

40
39

37

42

14
25

25

42

42

44 42

12

2727

26

4343

43

42

42

42

42
28

24
44

20

21

21

22

25

25

17

1643
42

4242

23

24

19

20
22
21

21

42
43

1011

1345

45

45

19

34

33

6

5

836
18

34

43

35

24

24

4 1

2

2931

30
32

309

43
43

42

42

42

42

42
42

42

43
B 

B 
E 

E 

D 

D 

C 

C 

F 

A 

A 

F 

43

43

7

13

13

13

38

14

42

42
3

42

42

43



Item #     Part Number Description Type Qty SC
1 9601300710 Myler 1 D
2 9601300110 Guide Plate,Movable 1 D
3 9601300180 Handle Cover 1 D
4 9601300050 Plate,Rear 1 D
5 9601300620 Guide Cover（2） 1 D
6 9601300120 2 Guide Plate(Entrance) 1 D
7 9601300770 1Cover(1) 1 D
8 9601300780 1Cover(2) 1 D
9 9601300140 Plate,Counter 1 D
10 9601300070 Guide Plate,Length(Center) 1 D
11 9601300090 Guide Plate,Center 1 D
12 9601300040 Guide Plate,Length 1 D
13 9000260054 Heater HF04 30N(34000-0920) 4 D
14 9601300550 Bracket,Heater 2 D
15 9601300130 2 Guide Plate(Lower) 1 D
16 9601300100 2 Guide Plate(Upper) 1 D
17 9601300030 Guide Plate,Side 1 D
18 9601300060 1 Guide Plate(Upper) 1 D
19 6601300040 Holder Counter Roller 2 D
20 6601300660 Shaft 2 D
21 6601300650 Spring 4 D
22 6601300910 Guide Roller 2 C
23 9601300450 Bracket,Bearing(3) 1 D
24 4112-24 Bearing（Center） 4 D
25 9000450375 Snap Band SKB-131PW 4 D
26 9601300390 Bracket,Guide(2) 2 D
27 9601300600 Bracket,Swing(3) 4 D
28 9601320020 Bracket,Pin Assy 2 D
29 6817114060 Parallel Pin φ3×32 SUS303 4 D
30 4503520140 Counter Roller R 8 D
31 1710430310 Compression Spring 320g 4 D
32 3103500680 Counter Roller Holder 4 D
33 9601300640 Bracket,Bearing(4) 1 D
34 9000100667 Photointerrupter GP2A25J0000F 2 C
35 9601300440 Bracket,Bearing(2) 1 D
36 9601300430 Bracket,Bearing(1) 1 D



Item #     Part Number Description Type Qty SC
37 7068 Magnet Catch SM-111 2 D
38 9601300510 Roller,Counter 1 D
39 9601300830 Shaft,Tension 1 D
40 4133-13 Bearing Spring A 4 C
41 6908205076 Bind.Head Screw M3×6,Fe+ZB 4 D
42 6908201099 Bind.Head Screw M4×6,Fe+Z 49 D
43 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 20 D
44 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
45 9000730132 Bind.Head Screw M4×4,Fe+Z 12 D
46 6807033308 Retaining Ring-E E5,Ni 3 D



A 

A 

C 

C 

D 

D 

B 

B 

1
38

38

Ver. 1.0  Jul. 2006 

2

4

10

12

338

6

3
30

30

31

30

34

4

4

5

9

732

30
30

3

38

34

35

36

37

38

8
13

30

3
39

39

38

19

17

16

22

34

30

30

24

25

26

26

38

38

38

38

14

16

15

21

20

38

38

38

38

23

24

30

39

15

15

19

17

39

30

34

15

18

2830

3 3

3
3

38

38

38

30

30
29

27

33

Roll Paper Deck Assy 2



Item #     Part Number Description Type Qty SC
1 9601300820 Cover,Harness 1 D
2 5701000480 Pulley,Pitch Circle φ20 1 C
3 9000780029 Ball Bearing 8*16*5NR 8 D
4 3101300760 30T Gear 5 C
5 9601300760 Gear Cover 1 D
6 9000450460 Locking Wire Saddle LWS-0511Z 1 D
7 9601120170 Bracket,Connector(AC) Assy 1 D
8 9601120160 Bracket,Swing(2) Assy 1 D
9 9601300750 Cover 1 D
10 4128-14 20T Spur Gear φ6 1 D
11 3506700010 Electromagnetic Clutch BJ-3.5-E07A 2 D
12 9601300530 Stopper 1 D
13 5701000920 Spring,Tension A 1 C
14 9601300520 Shaft,Roller 1 D
15 6601300160 Roller 4 D
16 4201300120 30T Gear(Oneway) 4 C
17 6601300930 Knob 2 D
18 9601300270 Paper Roller(2) 1 D
19 9601300210 Collar 2 D
20 9601300150 Gear Cover(1) 1 D
21 9601300160 Gear Cover(2) 1 D
22 9601300280 Hook（1) 1 D
23 9601300290 Hook（2) 1 D
24 9601300300 Shaft,Hook 2 D
25 9601300310 Stay 1 D
26 9601300260 PaperRoller(1) 2 D
27 9601300730 Cover(1) 1 D
28 9601300740 Cover(2) 1 D
29 9000450254 Edge Saddle EDS-1 2 D
30 6807033310 Retaining Ring-E E7,Ni 15 D
31 6807033308 Retaining Ring-E E5,Ni 1 D
32 6807033306 Retaining Ring-E E3,Ni 1 D
33 6951421509 Set Screw,W.Point M4×6,Fe+BK 4 D
34 6817114053 Parallel Pin φ3×14,SUS303 4 D
35 6908205077 Bind.Head Screw M3×8,Fe+ZB 2 D
36 6908206099 Bind.Head Screw M4×6,Bs+Ni 1 D



Item #     Part Number Description Type Qty SC
37 6806012291 Outer Toothed Lock Washer 4,Fe+Ni 1 D
38 6908201099 Bind.Head Screw M4×6,Fe+Z 28 D
39 9000790022 Oilless Metal F8×11(15×2)×6,TYPE3 4 D



Roll Paper Deck Assy 3

Ver. 1.0  Jul. 2006 

1

3

26

11

17

18

9 9

9

20

20

20

20 20 20

20

20

18

17

11

5

16

9

26

14

15

26

26

26

16

27

28

2

19

2 6

29

20
20

20

20

9

12

13

25

23

22

21

20

20
24

24 10

78

1

3

4

20

12



Item #     Part Number Description Type Qty SC
1 9000450314 Bushing SB-1909 2 D
2 6807033312 Retaining Ring-E E9,Ni 2 D
3 4133-36 30/50,Gear/Pulley 2 C
4 5237 Belt 1 D
5 6916203125 Polywave Screw M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
6 9000820016 Thrust Washer φ10.1×φ16×0.5,BS 1 D
7 4201600050 Spur Gear 30T 1 C
8 3105700120 Spur Gear 30T 1 D
9 3101400140 Spur Gear 30T 6 C
10 4201600040 Pitch Circle 1 C
11 9601300480 Shaft,Idler(5) 2 D
12 3611-21 Spur Gear(4008) 2 D
13 9000450460 Locking Wire Saddle LWS-0511Z 1 D
14 5701200250 Hook,Cover 1 C
15 9000450120 Open/Close Bushing OCB-625 1 D
16 9601300380 Bracket,Guide(1) 1 D
17 4201300120 30T Gear(Oneway) 2 C
18 3105700040 50T Gear 2 D
19 9601300680 Spring,Handle(L) 1 D
20 6807033310 Retaining Ring-E E7,Ni 17 D
21 9601300320 Bracket,Hook(1) 1 D
22 9601300340 Spring,Hook 1 D
23 4133-22 Lock Shaft Receiver 1 C
24 9000780041 Ball Bearing 6*13*5F 2 D
25 9000730080 Bind.Head Screw M4×18,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
26 6908201099 Bind.Head Screw M4×6,Fe+Z 6 D
27 9601300670 Shaft,Handle 1 D
28 9601300700 Shaft,Coller 1 D
29 9601300190 Handle(L) 1 D



Roll Paper Deck Assy 4

Ver. 1.0  Jul. 2006 

1

23

1

23

23

23

18

18

30

30
27

19

1724

25

26

28

17

19

23

23

23

3

7
8

6

5

7
8

6

21

23

23
23

23

15
79

23

11

12

10

17

14

14
29

9

17
13

4

4

3

2

22

2

1520
16

15
7

1520
16



Item #     Part Number Description Type Qty SC
1 9601300170 Sensor Cover 2 D
2 9601300720 Bracket,Support 2 D
3 9000100667 Photointerrupter GP2A25J0000F 2 C
4 6601300810 Plate Pulse 45 2 D
5 9601300350 Bracket,Connector（DC） 1 D
6 6601300790 Box Pulse 2 D
7 9000790022 Oilless Metal F8×11(15×2)×6,TYPE3 4 D
8 6601300830 Shaft 2 D
9 9000450120 Open/Close Bushing OCB-625 3 D
10 9601300330 Bracket,Hook(2) 1 D
11 4133-22 Lock Shaft Receiver 1 C
12 9601300340 Spring,Hook 1 D
13 5701200250 Hook,Cover 1 C
14 9601300380 Bracket,Guide(1) 2 D
15 6601300820 Stopper 4 C
16 6601300800 Roller 2 C
17 9000450375 Snap Band SKB-131PW 3 D
18 9000770005 Grip Ring φ6,Fe+BK 2 D
19 6807033310 Retaining Ring-E E7,Ni 2 D
20 6807033308 Retaining Ring-E E5,Ni 3 D
21 9000730080 Bind.Head Screw M4×18,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
22 6908205077 Bind.Head Screw M3×8,Fe+ZB 2 D
23 6908201099 Bind.Head Screw M4×6,Fe+Z 16 D
24 9601300670 Shaft,Handle 1 D
25 9601300700 Shaft,Coller 1 D
26 9601300200 Handle(R) 1 D
27 9601300690 Spring,Handle(R) 1 D
28 9000820016 Thrust Washer φ10.1×φ16×0.5,BS 1 D
29 6916203125 Polywave Screw M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
30 6807033312 Retaining Ring-E E9,Ni 2 D



UI Assy

Ver. 1.0  Jul. 2006

8

8

13

9

21

16

14

3

1

5

4

7

7

8

2

6

6

24

25

25

11

12

14

17

22

15

25
20

25 25

25

25 19

25

23

25

25
18

18

25

10

25

25

A 

A 

B 

B 



Item #     Part Number Description Type Qty SC
1 Z096580010 Monitor Assy 1 D
2 Z056500020 Touch Panel LCD Unit R10L200-KPU1 1 D
3 Z096500120 Panel 2 1 D
4 Z096500130 Panel 3 1 D
5 Z096500140 Cover 16 1 D
6 Z056500060 Seal 2 D
7 Z056500070 Seal 2 2 D
8 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 8 D
9 6923212077 Bind.Head Tapping Screw M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
10 Z096580020 Arm Assy 1 D
11 Z096500010 Arm 1 D
12 Z096500020 Arm 2 1 D
13 Z096500030 Plate 1 D
14 Z096500040 Plate 2 2 D
15 Z096500050 Plate 3 1 D
16 Z096500060 Plate 4 1 D
17 Z096500070 Cover 1 D
18 Z096500080 Cover 2 2 D
19 Z096500090 Cover 3 1 D
20 Z096500100 Cover 4 1 D
21 Z096500110 Cover 5 1 D
22 Z096500150 Cover 6 1 D
23 Z096400100 UI Power Supply Harness 1 D
24 6908201101 Bind.Head Screw M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
25 6908201099 Bind.Head Screw M4×6,Fe+Z 26 D



For 2 Rolls

Panel Assy

Ver. 1.0  Jul. 2006 

1

47

47

45

45

56

45 45

45

9

5

545

51

45

47

45

56

44

45

45

45

44

47

47

45

456

20

4

3

45

51

22

21

42

47

45

44

60

44

45

2

7
8

47

44

38

38
50

10
45

45

45

11

13

14

13

39

43

23

26
25

41

40

44

44

40

19

18

46
45

45 45

45

48

27

27
29

29

55

28

2817
16

45

45

45

54
49

49

32

32

34

35

33

30

3331
45

19

41

52

50

12

15

46

47

47

36

37

55

23

26
25

41
40

41
24

53

57

59

58

24

4140

45

45

45
41

24

61

62

62



Item #     Part Number Description Type Qty SC
1 9600400090 Top Cover(3) 1 D
2 9600400080 Top Cover(2) 1 D
3 Z090400060 Side Cover(3-R) 1 D
4 9600400110 Top Side Cover(R) 1 D
5 9600400020 Top Cover-2(R) 2 D
6 9600400170 Front Cover(R) 1 D
7 9600400140 Side Cover(3-L) 1 D
8 9600400100 Top Side Cover(L) 1 D
9 9600400160 Front Cover(L) 1 D
10 4642-11 Hatch Fuser 1 D
11 4642-30 Beam Hatch B 1 D
12 9600400270 Under Cover 1 D
13 3611-43 Hinge(Heater Hatch) 2 D
14 9601100720 Guide,Paper 1 D
15 9601100090 Middle Flame(1) 1 D
16 Z090400050 Top Cover (1) KIP5000 1 D
17 9600400180 Table 1 D
18 Z090400020 Rear Cover 1 D
19 3500400370 Transparent Cover 2 D
20 9600400390 Side Cover(2-R)E 1 D
21 9600400040 Front Side Cover (R) 1 D
22 Z090400010 Side Cover(2-L) 1 D
23 6908205076 Bind.Head Screw M3×6,Fe+BK 4 D
24 Z091300010 Front Cover 2 D
25 Z091300020 Handle,Deck（A） 2 D
26 9601300240 Handle,Deck（B） 2 D
27 1710010110 Lever 2 D
28 2310010150 Stopper Rubber 2 C
29 6600400280 Bracket Lever 2 D
30 6600400270 Mount Hinge R 1 D
31 6600400230 Bracket Hinge R 1 D
32 6600400240 Hinge 2 D
33 6600400250 Shaft 2 D
34 6600400260 Mount Hinge L 1 D
35 6600400220 Bracket Hinge L 1 D
36 9600420010 Table Holder Assy(L) 1 D



Item #     Part Number Description Type Qty SC
37 9600420020 Table Holder Assy(R) 1 D
38 7068 Magnet Catch 2 D
39 4642-13 Beam Hatch 1 D
40 9601300800 Seal(A) 3 D
41 9601300810 Seal(B) 4 D
42 9600800020 Indication Plate 1 D
43 Z090400030 Front Side Cover (L) 1 D
44 6923212100 Bind.Head Tapping Screw 4×8,Class2,Fe+Zn-C(3価ｸﾛﾒｰ 29 D
45 6908201099 Bind.Head Screw M4×6,Fe+Z,(for 4 Rolls) 44 D
45 6908201099 Bind.Head Screw M4×6,Fe+Z,(for 2 Rolls) 54 D
46 6908202076 Bind.Head Screw M3×6,Fe+Ni 4 D
47 6914202099 Bind.Head Screw,W/OTW M4×6,Fe+Ni 18 D
48 6908201100 Bind.Head Screw M4×8,Fe+Z 4 D
49 6908203076 Bind.Head Screw M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
50 6923214077 Bind.Head Tapping Screw 3×8,Class2,Fe+Zn-C(3価ｸﾛﾒｰ 4 D
51 9000730128 Triple Hex Screw M4×6,Fe+Z 2 D
52 9600800030 Seal 1 1 D
53 9600800040 Seal 2 1 D
54 6606400570 Earth Lead 1 SRA-51T-4 L=100 1 D
55 9600400300 Spacer 2 D
56 9600400350 Upper Sponge 3 2 D
57 9601101540 Blind Plate (for 2 Rolls) 1 D
58 6601301220 Bracket L (for 2 Rolls) 1 D
59 6601301230 Bracket R (for 2 Rolls) 1 D
60 Z090400040 Panel (Top) 1 D
61 9600400310 Upper Sponge 1 1 D
62 9600400320 Upper Sponge 2 2 D



Accessory 1

Ver. 1.0  Jul. 2006 

2

6 5

5

5

5 5

5

45

5

3

1

2
3

6
5

5
5

5

5

5

5

5
4

7

3

3



Item #     Part Number Description Type Qty SC
1 9600300030 Sub Plate(A) 1 D
2 6600300050 Cover(C) 2 D
3 6600300040 Bracket 4 D
4 6600300070 Cover 2 D
5 6908201099 Bind.Head Screw M4×6,Fe+Z 20 D
6 9600300010 Sub Plate Cover 2 D
7 9600300040 Sub Plate(B) 1 D



1

2

3
17

16

16

4

7

8

6

12

5

4

5

5

6

12

6

12

12

10
9

11

7

7

Accessory 2

Ver. 1.0  Jul. 2006 (U)

13

14

K-76

15

15



Item #     Part Number Description Type Qty SC
1 9600300160 Exit Tray A 1 D
2 5705400021 Tray B 1 D
3 5705400200 Tray C 1 D
4 5705400040 Arm 2 D
5 5705400170 Plate A(KIP) 3 D
6 Z090300030 Exit Tray Plate 2 3 D
7 Z090300040 Exit Tray E 3 D
8 Z090300020 Exit Tray Fixing Plate 1 D
9 9600300210 Fixing Pin 3 D
10 Z090360010 Exit Tray Fixing Plate Assy 1 D
11 6908201103 Bind.Head Screw M4×14,Fe+Z 3 D
12 6908201099 Bind.Head Screw M4×6,Fe+Z 6 D
13 2310010150 Stopper Rubber 1 D
14 Z030300090 Exit Tray Sponge 1 D
15 39536 VCP Cap 2 D
16 Z090320010 Stopper Assy 2 D
17 Z090300070 Mylar 1 D



Ver. 1.0  Jul. 2006

PCB

1

2

5

6

4

3

7

8

9

19

10

15

16

17

18

11

12
13

14

6



Item #     Part Number Description Type Qty SC
1 9606260061 Driver PCB A Assy (PW9650) A 1 C
2 9606660020 HV Power Supply (AHKG-067) 1 C
3 9000500266 Power Supply ZWS5-5/J 1 C
4 6606260261 PC Control PCB (B) Assy (PW6624 5V) 1 C
5 6606260061 DC Terminal PCB Assy (PW6690) 1 C
6 6606260050 Eraser PCB A Assy (PW6631) 2 C
7 9606260220 PW9623 PCB ASSY (PW9623) 1 C
8 6606260150 Driver PCB B Assy (PW6654) 1 C
9 9606260020 Indication PCB Assy (PW9670) 1 C
10 Z096260001 Flash Memory 1 C
11 9606260140 AC Terminal PCB C Assy (PW6610)C 1 C
12 9606260121 Fuse PCB Assy (PW9690) 1 C
13 9000500245 Power Supply ZWS50AF-5/J 1 C
14 9000500225 Power Supply ZWS240PAF-24/J 1 C
15 9000500283 Power Supply LDA15F-12 1 C
16 Z096660010 HV Power Supply (EUKMBG845HA) 1 C
17 9606260070 Driver PCB B Assy (PW9650)B 1 C
18 9606260040 LED PCB Assy B (PW9630) 2 C
19 9606260013 PW9620 PCB Assy (PW9620) 1 C
20 ----
21 ----
22 ----
23 ----



A

A

B

B

C

C

Ver. 1.0  Jul. 2006

1
3

6

11
19

12

14

15

37

38
39

16

17

18

20

21
22

9

28
43

42

29

8
7

10

5
4

24

27
25

26

32

31

30

13

2

41

23

Harness 



Item #     Part Number Description Type Qty SC
1 9603120080 Cleaning Bias Socket Assy 1 D
2 9606400080 Dehum Transit Lead 2 D
3 Z096400040 Dehum Harness 1 D
4 9606400590 Signal Cable 600A 1 D
5 9606400090 Resist Sesor Lead 1 D
6 9606400320 DC Lead 1 D
7 9606400600 Signal Cable 600B 1 D
8 9606400070 LED Power Lead 1 D
9 9606400190 Operation lead A 1 D
10 9606400610 Signal Cable 600C 1 D
11 Z096400050 Outlet Lead 1 D
12 Z056400300 IF Cable 1 D
13 9606400580 Interlock Transit Lead 1 D
14 9606400540 IF Lead A2 1 D
15 9606400560 SSR Lead 1 D
16 9606400270 Signal Cable 1 D
17 9606400300 RS Signal Cable 3 1 D
18 9606400290 RS Signal Cable 2 1 D
19 Z096400080 RS Signal Cable 1 1 D
20 Z096400030 Main Harness 1 D
21 Z096400010 AC Harness 1 D
22 9606400450 Signal Transit Lead2 1 D
23 9606400510 PC Power Cord 1 D
24 Z096400120 Bias Socket Assy 1 D
25 9606400340 HV Socket Assy 1 D
26 9606400350 TR HV Socket 1 D
27 9606400043 Paper Roll Harness 1 D
28 9606400260 Sensor Lead 2 1 D
29 9606400250 Sensor Lead 1 1 D
30 9606400050 Deck Lead 1 D
31 9606400182 Dehum Lead B 2 D
32 9606400170 Dehum Lead A 1 D
33 ----
34 ----
35 ----
36 ----



Item #     Part Number Description Type Qty SC
37 Z056400470 LAN Cable 1 D
38 Z096400110 USB Cable AA 1 D
39 Z096400130 UI Power Supply Lead 2 1 D
40 ----
41 Z096400100 UI Power Supply Harness 1 D
42 9606400740 OUT Transit Connector 1 1 D
43 9606400750 OUT Transit Connector 2 1 D



Consumable Kit

Ver. 1.0  Jul. 2006 

2

3 4

1

11

9

105 6

7 8



Item #     Part Number Description Type Qty SC
1 Z090980050 Developer Kit 1 B
2 Z090980080 Developer Seal Kit 1 D
3 ---- Spacer(1) Developer Seal Kit - #2 2 N
4 ---- Spacer(2) Developer Seal Kit - #2 2 N
5 ---- Spacer(1A) Developer Seal Kit - #2 2 N
6 ---- Spacer(2A) Developer Seal Kit - #2 2 N
7 ---- Seal L Assy Developer Seal Kit - #2 1 N
8 ---- Seal R Assy Developer Seal Kit - #2 1 N
9 ---- Roller Developer Developer Kit - #1 1 D
10 6601700500 Scraper Z094600290 1 D
11 ---- Roller Supply Developer Kit - #1 1 D


	KIP 5000 Parts Manaul Ver 1.0
	Assemblies 1
	Assemblies 2 - Process Unit
	Upper Frame 1 - LED Frame
	Upper Frame 2 - 
	Upper Frame 3 - Drive
	Upper Frame 4 - 
	Lower Frame 1 - Deck Drive
	Lower Frame 2 - Fans
	Lower Frame 3 - Front
	Lower Frame 4 - Sliders / Base
	Lower Frame 5 - Sides
	Lower Frame 6 - Base / Rear
	Lower Frame 7 - IPS Frame
	Process Frame
	Image Corona
	Transfer - Sep Corona
	Developer 1
	Developer 2
	Toner Hopper
	Inner Transport
	Inner Transport Drive
	Fuser Motor
	Fuser - Upper
	Fuser - Lower
	Fuser Exit
	Roll Spool
	Roll Deck 1 - Frames
	Roll Deck 2 - Rollers / Clutches
	Roll Deck 3 - Right Side / Gears
	Roll Deck 4 - Left Side
	Touchscreen
	Panels / Covers
	Floor Plates
	Print Rack
	PCBs
	Wire Harness
	PM Kits



